
* Corresponding author.

1944-3994/1944-3986 © 2022 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2022.28008

246 (2022) 92–101
January

Application of ultrafiltration membrane-embedded activated carbon-filter in 
Kuwait wastewater treatment in comparison with a conventional method

Rana Malhas*, Samira Ghafoori, Mohamad Omar, Sharoh Marquez,  
Abdulrahman Al Saeedi, Abdulmalek Al-Husainan, Yaqoub Al-Ibrahim,  
Abdullah Al-Meraj, Abdulaziz Alshatti
Department of Petroleum Engineering, Australian College of Kuwait, P.O. Box: 1411, Safat 13015, Kuwait, Tel. +965-99626982;  
emails: r.malhas@ack.edu.kw (R. Malhas), s.ghafoori@ack.edu.kw (S. Ghafoori), m.omar@ack.edu.kw (M. Omar),  
s.marquez@aiu.edu.kw (S. Marquez), 0804552@go.ack.edu.kw (A. Al Saeedi), 151753@go.ack.edu.kw (A. Al-Husainan),  
1415358@go.ack.edu.kw (Y. Al-Ibrahim), 1515948@go.ack.edu.kw (A. Al-Meraj), 1515643@go.ack.edu.kw (A. Alshatti)

Received 8 August 2021; Accepted 27 November 2021

a b s t r a c t
Availability of clean water especially for countries with scarce freshwater resources is of great 
importance. Recently, ultrafiltration water purification membrane technology has been widely inves-
tigated to overcome this problem. In this study, an ultrafiltration membrane incorporated with an 
activated carbon filter (UF-AC) is used to treat the municipal wastewater in Kuwait, and its efficiency 
and economic analysis of the method is compared with the conventional method primary (solid 
removal), secondary (bacterial decomposition), and tertiary (disinfection) that is currently used. The 
treated influent samples by UF-AC revealed high reduction percentage, for total suspended solids 
(TSS) (98.37%), biological oxygen demand (BOD) (91.73%), turbidity (99.85%), coliform, fecal coli-
form, and salmonella bacteria (99.99%). However, for conventional method were for TSS (89.13%), 
BOD (91.6%), and turbidity (96.88%). The results for effluent water, showed further reduction per-
centage. The suitability of the treated water was compared to the recommended Kuwait Environment 
Public Authority standard irrigation limits. The results show that the UF-AC membrane is quite 
similar or more effective than the conventional method in contaminants removal and the puri-
fied water can be utilized for irrigation purposes. Furthermore, based on the economical results of 
this study, the UF-AC unit can be economically used in the wastewater treatment plant in Kuwait.

Keywords: Activated carbon filter; Irrigation; Membrane; Ultrafiltration; Wastewater

1. Introduction

The presence of different kinds of pollutants in 
wastewater, along with the increased demand for fresh-
water due to the increase in human population have made 
wastewater treatment a necessity [1]. In Kuwait, there are 
no natural freshwater sources apart from small amounts 
of brackish (salty) water [2]. Hence, to satisfy the coun-
try’s water demands, seawater desalination is the only 

effective option. On the other hand, the wastewater gen-
erated in Kuwait is different in each season and it is esti-
mated that the amount would rise as further domestic 
areas are associated with the sewage system [3,4].

Recycling of wastewater can aid in maintaining sustain-
able development in Kuwait. The significant consumption 
of water for different applications such as agricultural, 
domestic, and industrial reasons has caused an increased 
demand for the reuse of treated wastewater. There is 



93R. Malhas et al. / Desalination and Water Treatment 246 (2022) 92–101

also a political and socioeconomic stake to provide an 
alternative water resource at a low cost which could 
contribute to reducing the water concern on the society [3].

Kuwait has four wastewater treatment plants (WWTPs) 
that produce reusable effluent and 600,000 m3/d of waste-
water is generated from the WWTPs. The treatment in the 
WWTPs undergoes three stages which are primary, sec-
ondary, and tertiary. Sixty percent of wastewater is treated 
using UF and reverse osmosis (RO) in Sulaibiya WWTP, 
which makes it the largest membrane-based water reclama-
tion facility in the world [4]. In recent decades, ultrafiltra-
tion (UF) membrane has been successfully used to remove 
any particulates from wastewater [5]. Therefore, the poten-
tial of using UF method instead of or in conjunction with 
the conventional method for treating wastewater to meet 
agricultural water demands appears to be a promising solu-
tion. UF membrane has been used to either replace existing 
secondary (coagulation, flocculation, sedimentation) and 
tertiary filtration (sand filtration and chlorination) sys-
tems employed in water treatment plants or as standalone 
systems in isolated regions with growing populations. 
UF membranes function as semi-permeable barriers that 
allow target components to pass through, while retain-
ing others. Ultrafiltration modules efficiently separate out 
micro organisms, suspended solids and other contaminants.

UF processes are currently preferred over traditional 
treatment methods because it does not require chemicals 
(aside from cleaning), it produces constant product quality 
regardless of feed quality, it has compact plant size, and it 
is capable of exceeding regulatory standards of water qual-
ity, achieving 90%–100% pathogen removal. Netherlands 
is another example that uses UF technology and has been 
successfully operating since 1999 [6]. The availability of 
safe and clean water decreases daily, and its utility is even 
expected to increase in upcoming decades.

Ultrafiltration is proven to be a competitive treatment 
and a novel method compared with conventional ones [7]. 
Combination of coagulation/UF can also be considered for 
surface waters containing high level of organics and to min-
imize membrane fouling potential. The criteria for good 
quality water established by safe level of physical, chemical, 
and biological properties of water, which have significant 
adverse effects on aquatic organism growth and survival. 
To increase the quality of water input, the use of UF will 
surely retain the pathogen and generate highly free patho-
genic water. Ultrafiltration is a novel method of disinfection 
and showed reduction of indicator bacteria; fecal coliforms 
including E. coli (FC) and fecal enterococci (FE) [8].

The tubular ceramic UF membrane have confirmed the 
UF usability for separation of oily wastewaters contain-
ing a large amount of suspended solids, generated during 
maritime transportation [9].

Activated carbon (AC) is also identified as a very good 
adsorbent due to its high porosity and large surface area. 
It is mainly used as an efficient method to remove organic 
and odor compounds, reduce turbidity, solids removal, and 
biological stabilization [10].

AC is characterized by its high ability to absorb the 
gases and toxins around it. It is also used in making masks 
and other safety tools for firefighters and miners. It is also 
used to purify polluted water and wastewater for use for 

drinking, agriculture, and industry. It is also used to kill 
bacteria and remove unpleasant odors. It is now known 
that activated charcoal is the best and most widely used 
adsorbent in all fields [11].

The application of AC in conjunction with MF/UF mem-
branes is an emerging technology for the removal of organic 
compounds in drinking water treatment, which incorpo-
rates the adsorption capabilities of AC and the microorgan-
ism and particle removal ability of the MF/UF membranes 
AC in combination with different techniques is considered 
as an effective method for landfill leachates treatment [10]. 

Hence, in this study, AC along with UF is used to increase the 
efficiency of contaminants removal from wastewater.

UF alone also is not very effective for removing DBPs 
and dissolved substances in general, and have limited capa-
bility in removing organic matter. The use of powdered 
activated carbon (AC) in combination with UF membrane 
is attracting increasing interest for the removal of organic 
compounds in drinking water treatment [12–14]. It was 
found that micropollutants, such as pharmaceutical resi-
dues, phenolic compounds, bacteria and microplastic parti-
cles, present in wastewater, could be removed by including 
a novel ultrafiltration (UF), followed by a biofilter using 
granulated active carbon (GAC) as filter material below 
the detection limits [13]. Recent studies showed that using 
PAC with polymeric MF and nano membranes to treat pol-
luted water reduces the fouling rate by removing natural 
organic matter (NOM), compared with the system with no 
adsorbent [15].

Recently, nanofiltration (NF) membrane techniques 
have been used successfully for wastewater treatment. NF 
membrane can separate the low molecular weight pollut-
ants and reject heavy metals. The combination of NF with 
other techniques results in improving water quality [16]. 
Activated carbon-bentonite absorbent has been used to 
remove most of the highly fouling organic matter prior to 
desalination by double-staged NF [17].

On the other hand, several studies showed the poten-
tial risk to human health due to the accumulation of heavy 
metals in plants that used treated wastewater. Excessive 
accumulation of heavy metals in agricultural soils treated 
by irrigation wastewater threatens residents’ lives who 
consume these crops or vegetables irrigated by wastewater 
[18]. Therefore, heavy metal levels were also investigated 
in the present paper.

In this study, the influent (raw wastewater after sand 
and gravel filter) and effluent (tertiary treated water by 
ultraviolet radiation) from Kabd WWTP in Kuwait are 
treated using an activated carbon filter (UF-AC) mem-
brane. A quantitative analysis is performed to evalu-
ate the suitability of the treated water by the UF-AC 
method for irrigation based on the recommended Kuwait 
Environment Public Authority (KEPA) standard limits. 
A comparative study is performed for conventional and 
UF-AC treatment methods through testing the water qual-
ity for influent and effluent samples before and after the 
treatment. Comprehensive chemical, biological, and heavy 
metal analyses are carried out to give a clear picture of 
the water quality. The economic analysis of the conven-
tional methods and UF-AC technology is also presented in  
this study.



R. Malhas et al. / Desalination and Water Treatment 246 (2022) 92–10194

2. Methodology

2.1. Sample collection

Water samples were collected from Kabd WWTP. Four-
liter samples were taken from different stages. The first sam-
ple was taken from the raw sewage sample after sand and 
gravel filter (Influent). The second sample was taken from 
the effluent sample released after the tertiary treatment by 
ultraviolet radiation. Water quality was investigated for 
both samples before and after passing it through the UF-AC 
membrane and analyzed. The measurements of the col-
lected samples were performed at Kabd WWTP laboratories 
following standard methods for the examination of water 
and wastewater [19].

2.2. UF-AC membrane specification

UF-AC membrane was purchased from Indiamart. UF-
AC membrane is a UltraPES hollow fiber membrane. It 
is made of polyether sulfone and consists of a distinctive 
3-layer morphology that provides superior permeability 
and strength. UltraPES Polyethersufone (PES) hollow fiber 
membrane provides a retentive layer on the inner side of 
the hollow fiber membrane. It exhibits an extremely hydro-
philic characteristic which reduces the potential of foul-
ing. In addition, UltraPES shows a high caustic resistance 
and free chlorine tolerance allowing Liqui-Flux modules 
to operate at pH values between 1 and 13. PES membranes 
are known for their well-defined pore structure. UltraPES 
demonstrates this with its distinctive three-layer structure 
providing a highly porous support for the separation layer 